



SUMMARY TEST REPORT

Report No.: G3309.02-303-44

Rendered to:

KINGSPAN LIGHT AND AIR LLC
Santa Ana, California

PRODUCT TYPE: Plastic Glazed Skylight
SERIES/MODEL: Tufflite F5

Test Dates: 09/28/16
Through: 10/21/16
Report Date: 01/09/17
Revision 2 Date: 01/19/17

Summary of Results

Tufflite F5	Summary of Results
Design Pressure	Test Specimen #3
Uniform Load Structural Test Pressure	±7200 Pa (±150.4 psf)
Impact Testing per ICC 500	±8640 Pa (±180.5 psf)
Pressure Cycling per ICC 500	Pass, no penetration
Uniform Structural Loading to Failure (Ultimate Load Successfully Completed)	Completed, reference Intertek-ATI Report #G3309.01-301-44
	±9600 Pa (±200.5 psf)

Intertek-ATI will service this report for the entire test record retention period. Test records such as detailed drawings, datasheets, representative samples of test specimens, or other pertinent project documentation, will be retained by Intertek-ATI for the entire test record retention period.

This report does not constitute certification of this product nor an opinion or endorsement by this laboratory. It is the exclusive property of the client so named herein and relates only to the specimen tested. This report may not be reproduced, except in full, without the written approval of Intertek-ATI.

For ARCHITECTURAL TESTING, INC.:

Jarod S. Hardman
Laboratory Manager

JSH:ms